
 

 

 
 

I hereby give notice that a Limestone Coast Southern Regional 
Assessment Panel will be held on: 

Date: Tuesday, 18 April 2023 

Time: 5.00 p.m. 

Location: City Hall 

1 Bay Road 

Mount Gambier 

AGENDA 

  

Limestone Coast Southern Regional 
Assessment Panel 

18 April 2023 

 
Tracy Tzioutziouklaris 

Assessment Manager 

13 April 2023 

 



Limestone Coast Southern Regional Assessment Panel Agenda 18 April 2023 

 

 Page 2 
 

 

Order Of Business 

1 Acknowledgement of Country ............................................................................................ 3 

2 Apology(ies) ......................................................................................................................... 3 
[...]
Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1 Issue Date: 22 August 2022 Page 1 of 20 


1. InTroduCTIon 
Mondelez Australia (Foods) Limited (MDLZ) committed to South Australia Environmental 


Protection Authority (SA EPA) to construct a Wastewater Treatment Plant (WWTP), to improve 


the quality of industrial wastewater disposed from its manufacturing plant in Suttontown SA 


(Suttontown plant). This was formalised with SA EPA on 26 July 2021 in Environmental 


Improvement Program (EIP) (1618 EIP), to be implemented as a condition of EPA Licence 1618 


and to comply with the SA Environment Protection (Water Quality) Policy 2015 (EPP (Water)). 


A Development Approval application (ref 22007587) (Development Application) was 


submitted to the PlanSA portal on 7 March 2022, in accordance with 1618 EIP Compliance 


Action 7. Additional information was also submitted to PlanSA as follows: 


 Request for Information (RFI) received 22 March 2022, for more details of proposed 


tanks and buildings, CAL construction details and cross sections, and proposed asset 


setback distances. Response submitted 5 April 2022. 


 RFI received 9 May 2022, for scaled elevations. Response submitted 16 May 2022. 


 Request for response to Public Consultation representations received 17 June 2022. 


Response submitted 7 July 2022. 


SA EPA was notified by PlanSA of MDLZ’s Development Application on 11 May 2022, as part 


of the formal Referral process. MDLZ received an RFI from SA EPA on 25 May 2022, to provide 


more details about the WWTP project. This document was prepared to satisfy that RFI: 


1.1. AliGnmenT of This doCumenT To sA epA rfi 


This response addresses SA EPA’s request for more information in the following sections: 


RFI ref  SA EPA request topic MDLZ Report 


General 
1 Locality Plan 


Section 2 2 Hours of operation 
3 Groundwater level 
Water Quality 
4 Water storage and off-site impact mitigation Section 3.1.1 
5 Treatment unit details Section 3.1.2 
6 Lagoon Liner Risk Category compliance Section 3.2.3 
7 Treated effluent quality improvement  Section 3.1.2 
8, 9, 15 & 16 Sludge and coarse solids management Section 3.1.3 & 


Section 3.1.4 
10 CAL capacity suitability Section 3.2.2 
11 Wastewater volumes after WWTP commissioning Section 3.2.1 
12 Future dilution of wastewater 


Section 3.3 
13 Future whey management 
14 Stormwater Management Plan Section 3.4 
17 Bunding details 


Section 3.5 
18 Inlet Screen and Balance Tank details 
Noise 
19 Proposed equipment and truck movements Section 4.1 
20 Noise Report by qualified third party Section 4.2 
Air Quality 
21 Heat release from fuel burning equipment Section 5.1 
22 Confirmation of future commitments Section 5.2 


This document reflects best available information at the time, and final construction is subject 
to completion of the Detailed Design and HAZOP feasibility review, once the DA is granted. 







Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1 Issue Date: 22 August 2022 Page 2 of 20 


2. GenerAl queries 
Locality Plan 


An updated locality plan is provided in Figure 1 (next page), to show all sensitive receivers 


within 300m of the proposed WWTP and equipment, in accordance with SA EPA RFI Item #1. 


It shows one sensitive receiver within 100m of the WWTP assets, a further nine sensitive 


receivers between 100-200m and another nine sensitive receivers within 200-300m. 


 


Hours of Operation 


Proposed hours of operation for the WWTP once it is commissioned is 24 hours a day, 7 days 


a week. This is to enable continuous viability of the biological processes associated with the 


treatment system, and to ensure appropriate ongoing processing and treatment of wastewater 


generated from the MDLZ Suttontown Plant. The staffed hours for the entire MDLZ site will 


usually be 0800-1700h Monday to Friday, with occasional attendance by maintenance staff, as 


necessary, over the weekends. 


 


Depth to Groundwater 


Beca’s 2018 geotechnical investigation of the site took place in an area in the approximate 


location of the proposed road tanker turning loop, where the site WWTP hub, SBRs and treated 


effluent tank shall be located. The report indicated groundwater to be approximately 7-10m 


below ground surface (bgs) in that area, which is approximately 50-51 m Australian Height 


Datum (AHD). 


The Covered Anaerobic Lagoon (CAL) is proposed to be built on an area to the east of that 


investigated by Beca (2018), and will be subject to the results of further geotechnical 


investigations required for that area. It shall be built into the existing natural hill, as shown in 


the cross-section below updated from that previously submitted to PlanSA on 5 April 2022, to 


minimise the need for excavation as well as reducing the visual profile of the system. 


 


The top of the CAL is anticipated to be ~52.8m AHD, while the base will be ~46.8m AHD. This 


equates to the base of the CAL being ~2.8m above the underlying groundwater table, worse-


case scenario during wetter (Winter) months. The depth to groundwater from base of the CAL 


will be greater in drier (Summer) months, when the regional groundwater table drops. 


Refer to Section 3.2.3 for details on CAL liner and compliance with SA EPA Lagoon 


Construction Risk Category 4. 


 







Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1  Issue Date: 22 August 2022        Page 3 of 20 


 


Ref Approx. distance from WWTP assets 


1 80m S 
2 200m NW 
3 175m NW 
4 120m NW 
5 200m W 
6 180m SW 
7 175m SW 
8 210m SW 
9 200m S 
10 180m S 
11 230m SW 
12 240m SE 
13 225m W 
14 225m W 
15 300m SW 
16 280m SW 
17 300m S 
18 225m S 
19 250m S 
20 325m NW 
21 350m SW 
22 330m SW 
23 325m SE 
24 350m SE 
25 370m SE 


 


1 


2 


3 


4 


5 


6 7 


8 


11 
9 10 


12 


20 


13 


14 


15 


16


17 


18 


19 23 


21 
22 


24 
25 


Figure 1: Sensitive receivers within 300m of WWTP 
Source: SARIG map portal, July 2022 


 







Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1 Issue Date: 22 August 2022 Page 4 of 20 


3. WATer quAliTy queries 


3.1. GenerAl TreATmenT proCess 


3.1.1. WATer sTorAGe 


Total capacity of the CAL will be 16,400kL, with maximum operating storage volume of 


14,900kL. A further 100kL can be stored in the two treated effluent tanks (enough for ~4 x 24kL 


road tanker loads). CAL capacity was designed with 25% contingency to current wastewater 


generation volumes, to ensure future growth of the plant can be accommodated and extra 


wastewater treated. The CAL was designed to operate with buffer capacity of 5,000kL – 


minimum operating volume of 9,900kL, maximum operating volume of 14,900kL. The CAL 


operating level will vary seasonally, to ensure 5,000kL buffer capacity is available at the start 


of the wet season. This allows accommodation of additional storage during the wetter winter 


months, and thus reduction in water volumes applied to the irrigation area during that time, to 


reduce the risk of un-sustainable irrigation if well managed year-round. 


 Our current Wastewater Irrigation Management Plan (WIMP) was developed in 2018 


and is referenced in Section 3.3 (T-1036) of EPA Licence 1618 issued 1 July 2022. It 


informs the current irrigation program at Mil Lel, but does not reflect future modification 


of irrigation practices that will be in place after the WWTP is commissioned and 


operational, such as removal of whey from the program and conformance to our 


nominated sustainable irrigation parameters. 


 A new WIMP will be developed in 2023 as part of our new EPA Licence application, for 


endorsement by SA EPA prior to its implementation. Irrigation volumes and locations 


during wetter months shall be informed by minimum farmer requirements, up to a yet-


to-be determined maximum application rate. The new WIMP will aim to ensure an 


appropriate irrigation program can be delivered that protects relevant Environmental 


Values (EVs) for irrigation within the South East Water Protection Area. Namely, 


regional groundwater and its use for: 


o Primary industries – irrigation and general water use 


o Primary industries – livestock drinking water 


Note: there are no surface water bodies in proximity to our irrigation area, and the 


region is supported by a reticulated drinking water network. 


Refer to Section 3.2.3 for details on CAL liner, and Section 3.5 for details on bunding, for 


further information on how our water storage will mitigate potential off-site environmental 


impacts. 


No change to water storage at our irrigation site is proposed with this project. The existing total 


~110kL capacity assets will remain but will operate with significantly improved quality effluent 


at lower volumes (being treated wastewater, and elimination of whey from the irrigation 


program). Assets will continue to be managed and maintained in good working order, to support 


sustainable irrigation practices. 


Total irrigation volumes will decrease annually, as the result of eliminating the whey stream and 


minimisation (or elimination) of extracted groundwater used for dilution. This further supports 


protection of the relevant EVs and groundwater within the South East Water Protection Area. 


Refer to Section 3.3 for more details on future management of our whey stream.  







Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1 Issue Date: 22 August 2022 Page 5 of 20 


3.1.2. TreATmenT TrAIn deTAils And TreATed effluenT quAlITy 


Proposed Treatment Train 


Each unit proposed to treat the process wastewater and manage waste streams is outlined in 


the table below, with Figure 2 showing an updated process flow schematic previously 


submitted with documentation on 7 March 2022. 


Unit Purpose Capacity / 
volume 


Performance 


Preliminary Wastewater Treatment 
Inlet Screen Remove coarse materials that may 


interfere with downstream process 
units/pipework/equipment 


13 L/s  Throughput 
~13L/s (peak flow) 


Balance tank Equalisation of inflow rate, before 
entering CAL 


50kL   Hydraulic retention 
~2.5hrs (peak flow) 


Secondary Wastewater Treatment 
Covered 
Anaerobic 
Lagoon 


Anaerobic system. 
Organic load reduction 
Collection of off-gases 


14,900kL  Hydraulic retention 
~50 days (avg flow) 


 Organic load rate 
~0.2kg BOD/m3/day 


SBRs Anoxic/aerobic treatment. 
Further organic load reduction, 
plus nitrogen removal 


1,320kL  Hydraulic retention 
~106hrs (avg flow) 


 Volumetric loading rate 
~0.2-0.3kg BOD/m3/day 


Treated Effluent 
tank 


Storage of treated effluent, prior to 
transport to irrigation site 


100kL  Hydraulic retention 
~8hrs (avg flow) 


Waste Management & Auxiliary Processes 
Sludge 
Dewatering 
Screw Press 


Remove moisture from sludge out 
of CAL and SBRs, to enable 
composting/ reuse. Enclosed in 
Spirotainer, next to shed 


15-20m3/h  Throughput 
15-20m3/h (peak flow) 


 Operates 20-25h/week 


Biogas System Use biogas generated in CAL, to 
pre-heat influent wastewater 


N/A Avoids additional heat 
source to maintain optimal 
CAL operating conditions Boiler/Heat 


Exchanger 
Use biogas to pre-heat influent 
wastewater going to CAL 


N/A 


Biogas 
Burner 


Flare excess biogas that cannot 
be used in boiler/ heat exchanger 


220 
Nm3/hr 


 Capacity 220 Nm3/hr 
(operated as needed) 


Odour Control 
Unit 


Treat foul air from inlet works and 
operations shed, to minimise risk 
of impact to adjacent land users 


900 m3/hr  Flow Rate: 
~900 m3/hr (continuous 
operation). 


 Air Exchange Rate: 
~10 (minimum) 


Ancillary assets to support operation of the above system processes include: 


Items to be located inside Items to be located outside 


 Pumps: 
Hot water circulation, polymer 
delivery 


 Pumps: 
Balance tank discharge, CAL sludge 
recirculation, caustic & alum dosing, SBR feed, 
SBR waste sludge, CAL cover stormwater 
pumps, Sump pumps for bunded area. 


 Other assets: 
Airconditioning unit, ventilation 
fan, compressors 


 Other assets: 
SBR blowers, biogas extraction fans 







Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1  Issue Date: 22 August 2022        Page 6 of 20 


 


 
Figure 2: WWTP process flow diagram 


1   Wastewater inflow   2   Rinsing coarse solids 
3   Screened wastewater  4   Balance tank effluent 
5   CAL influent (heated & chemically dosed, if needed) 
6   CAL recirculation system  7   CAL effluent 
8  SBR influent(chemically dosed, if needed) 
9  SBR effluent to catch tanks 10 SBR effluent return 
11 Treated effluent for irrigation 12 SBR sludge discharge 
13 CAL waste sludge discharge 14 Sludge/water return 
15 Odour Control system  16 Biogas system 







Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1 Issue Date: 22 August 2022 Page 7 of 20 


Influent and Effluent Quality 


The proposed WWTP aims to meet irrigation water quality criteria identified by GHD (2021) as 


far as practicable, to support ongoing sustainable irrigation at Mil Lel by improving the quality 


of wastewater to be irrigated and reducing the use groundwater to dilute the irrigation stream. 


Expected percentage improvement to irrigation water quality is based on current irrigation water 


quality (comprising combined wastewater, whey and groundwater streams), as follows: 


Parameter Average 
Irrigation Quality 


Target Irrigation 
Quality 


Expected 
Improvement 


Biological Oxygen Demand (BOD) 6,700 mg/L <300 mg/L 95% 


Suspended Solids (SS) 8,500 mg/L <300 mg/L 96% 


Total Nitrogen (TN) 225 mg/L <50 mg/L 78% 


Total Phosphorus (TP) 65 mg/L <20 mg/L 69% 


Potassium (K) 50 mg/L <45 mg/L 10% 


pH 8.4 6.5-8.5 - 


Total Oil/grease (TOG) 400 mg/L <40 mg/L 90% 


Total Dissolved Solids (TDS) 1,650 mg/L <1,600 mg/L 3% 


Effluent quality discharged from the WWTP is expected to be a higher percentage improvement 


for key sustainability parameters from current wastewater generated by our Suttontown Plant. 


This is because the plant wastewater is not combined with other waste streams or groundwater, 


like the current irrigation water is. The progressive percentage improvement of key sustainable 


irrigation parameters identified by GHD (2021) following each stage of treatment to final effluent 


discharge is as follows: 


Parameter Current 
Wastewater 


Quality 


Preliminary 
Treatment 


Secondary Treatment Expected Final 
Effluent Quality 


Screen CAL SBRs 


BOD 8,500 mg/L 10% 80% 85% 97% 


SS 4,500 mg/L 5% 50% 90% 93% 


TN 225 mg/L - - 78% 78% 


TP 65 mg/L - 20% 55% 69% 


K 68 mg/L - - - - 


pH 8.5 - - - - 


TOG 750 mg/L 30% 85% 90% 95% 


TDS <2,500 mg/L - - 5% 5% 


Each stage of treatment contributes to the overall improvement of effluent discharge quality. 


The proposed WWTP is designed to target key parameters of interest BOD, solids, nitrogen, 


phosphorus, through anaerobic and aerobic treatment, including biological/chemical 


precipitation. 


Some minor reduction of potassium (K) or TDS might occur from coincidental ion removal (e.g., 


NH4+) with the proposed treatment train. Targeted removal of K and TDS would require a 


desalination or ion exchange treatment train on top of the proposed system, which is out of 


scope of the proposed design on the back of the nutrient balance conducted in GHD (2021). 


TDS and K concentrations in final irrigation water may continue to be managed through 


groundwater dilution and improved irrigation area program management, to manage quality 


and load applied to land. 







Mondelez Suttontown – DA 22007587 Response to SA EPA RFI 
 


Version 1 Issue Date: 22 August 2022 Page 8 of 20 


3.1.3. CoArse solids mAnAGemenT 


The nature of wastewater generated by the Suttontown Plant means that solids will be received 


by the WWTP. Solids have been considered in WWTP design and will require ongoing 